onta rlo @ Ministry of the Environment, Conservation and Parks

Ministéere de ’Environnement, de la Protection de la nature et des Parcs

ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 7601-BS9LEC
Issue Date: December 31, 2020

Parkbridge Lifestyle Communities Inc.
690 River Rd W

Wasaga Beach, Ontario

L9Z 2P1

Site Location: Grandview Resort
626 Kerry Line, Ennismore
Peterborough City, County of Peterborough
KOL 1TO

You have applied under section 20.2 of Part I1.1 of the Environmental Protection Act, R.S.0. 1990, c. E. 19
(Environmental Protection Act) for approval of:

establishment, usage and operation of new non-municipal sewage works, for the treatment of sanitary sewage
from Grandview Resort and disposal of effluent to Buckhorn Lake via a Sewage Treatment Plant (Grandview
Resort Wastewater Treatment Plant) and Final Effluent disposal facilities as follows:

Classification of Sewage Treatment Plant: Tertiary

Details of Service Area:

® Type of Occupancy: Seasonal Residential (April 1" to October 3181)

® Type and Number of Units: 324 Park Model Units and 103 Travel Trailer Sites

Design Capacity of Sewage Treatment Plant:

Design Capacity with All Treatment Trains in Works
Operation
Rated Capacity 152 m'/d

Page 1 - NUMBER 7601-BS9LEC



Influent and Imported Sewage

Receiving Location Types
In Collection System Sanitary Sewage
Proposed Works:

Grandview River Collection System

Septic Tanks

twenty-five (25) existing two-compartment septic tanks, each equipped with two (2) access risers
fitted at the inlet and outlets of the tank to grade with watertight and lockable covers, discharging
effluent to the sewage pumping stations and the balancing facility described below;

Sewage Pumping Station PS5-1

One (1) 0.9 m diameter x 3.3 m wet well equipped with duplex submersible demand-dosed sewage
pumps (one standby) each with a capacity of 1 L/s at 5.7 m TDH, discharging to sewage pumping
station PS13-1 described below via a 38 mm diameter forcemain at a maximum daily flow rate of
10,800 L/day;

Sewage Pumping Station PS13-1

One (1) existing 3.4 m x 1.73 m x 1.2 m deep wet well equipped with duplex submersible
demand-dosed sewage pumps (one standby) each with a capacity of 1.8 L/s at 6.4 m TDH,
discharging to sewage pumping station PS13-4 described below via a 50 mm diameter forcemain at a
maximum daily flow rate of 40,100 L/day;

Sewage Pumping Station PS13-4

One (1) existing 4.56 m x 2.54 m x 2.7 m deep wet well equipped with duplex submersible
demand-dosed sewage pumps (one standby) each with a capacity of 3 L/s at 18.8 m TDH,
discharging to sewage pumping station PS13-3 described below via a 50 mm diameter forcemain at a
maximum daily flow rate of 72,100 L/day;

Sewage Pumping Station/Balancing Tank PS13-3

One (1) 2.4 m diameter x 6.35 m wet well equipped with duplex submersible time-dosed sewage
pumps (one standby) each with a capacity of 4.1 L/s at 23.8 m TDH, inter-connected with two (2)
73,000 L capacity balancing tanks, receiving sewage from a total of 65 trailer sites and 105 park

model units, discharging to the Grandview Resort WWTP described below via a 75 mm diameter

Page 2 - NUMBER 7601-BS9LEC




forcemain at a maximum daily balanced flow rate of 83,000 L/day;
Sewage Pumping Station/Balancing Tank PS14-1

® One (1) 1.8 m diameter x 5.5 m wet well equipped with duplex submersible time-dosed sewage
pumps (one standby) each with a capacity of 2.4 L/s at 16.4 m TDH, inter-connected with one (1)
100,000 L balancing tank, receiving sewage from a total of 17 trailer sites and 80 park model units,
discharging to the Grandview Resort WWTP described below via a 50 mm diameter forcemain at a
maximum daily balanced flow rate of 53,000 L/day;

Sewage Pumping Station/Balancing Tank PS14-2
® One (1) 1.5 m diameter x 3.50 m wet well equipped with duplex submersible time-dosed sewage
pumps (one standby) each with a capacity of 1.8 L/s at 12.9 m TDH, inter-connected with one (1)
50,000 L balancing tank, receiving sewage from a total of 21 trailer sites and 52 park model unit
sites, discharging to the Grandview Resort WWTP described below via a 50 mm diameter forcemain
at a maximum daily balanced flow rate of 38,000 L/day;
Grandview Resort Wastewater Treatment Plant (WWTP)

Preliminary Treatment System

® Qrinder

® One (1) grinder (Muffin Monster Model 10000-0804-DI) with a capacity of 62 ms/hour,
discharging to the wet well described below;

® Balancing Facility

® One (1) 2.4 m diameter x 6.33 m deep wet well with a total storage volume of 25 m’ and two (2)

balancing tanks each with a storage volume of 73 m3, providing a total storage capacity of 171 m’
, all equipped with access risers fitted to grade with watertight and lockable covers, receiving
sewage from 87 park model units, PS13-3, PS14-1 and PS14-2;

® Two (2) submersible time-dosed raw sewage pumps (Myers WHR10H) each with a capacity of 5
L/s at 9.1 m TDH (one standby), discharging a maximum daily balanced flow rate of 193 m3/day

(96 dosing cycles at 6.7 min per cycle) to the online primary sludge storage tank described below
via a 50 mm forcemain;

Influent Flow Measurement and Sampling Point

® Flow measurement device (Endress+Hauser model ProMag 10-LD50) at the outlet of the preliminary
treatment system's wet well described above;

Page 3 - NUMBER 7601-BS9LEC



Primary Treatment System

® One (1) online primary sludge storage tank with a working capacity of 70.4 m3, receiving sewage
from the balancing facility, the offline secondary sludge storage tank and the biological treatment

system, discharging to the primary clarifier described below at a maximum daily flow rate of 386 m’
/day;

® One(1)7.0mx2.7mx 2.1 mside-water depth (SWD) primary clarifier, discharging to the moving
bed bioreactors described below;

Secondary Treatment System

® Biological Treatment

Two (2) moving bed bioreactors in series rated for a peak daily flow rate of 193 m3/day, one with
67.2m’ working capacity and the other with 65.7 m’ working capacity, equipped with a fine
bubble aeration system and a minimum of 53 m’ of plastic carrier with a surface area of 500 m’
/m3, discharging to the flocculation tank described below;

One (1) effluent return pump (Goulds model LSP0711F) with a capacity of 2.5 L/s at 7.3 m
TDH, equipped on the second moving bed bioreactor described above, discharging effluent to the

primary online sludge storage tank at a maximum daily flow rate of 193 m3/day;

Four (4) air blowers (Elmo-Rietschle model 2BH1510-7HK46-7) each with a capacity of 95 m’
/hr at 37.4 kPa and equipped with variable frequency drives;

® Secondary Sedimentation

One (1) flocculation tank with a working capacity of 4.0 m3, equipped with one (1) air blower
(Hiblow model HP200) and coarse bubble diffusers for mixing, discharging to the secondary
clarifier described below;

One (1) 7.0 m x 3.0 m x 2.8 m SWD secondary clarifier with sludge and scum removal
mechanisms, discharging to the secondary pump tank described below;

Three (3) sludge return pumps (Goulds LSP0311F) and one (1) scum return pump (Goulds
LSPO0311F), each with a capacity of 1.3 L/s at 4.6 m TDH, discharging sludge and scum to the
offline secondary sludge storage tank described below;

® Secondary Pump Tank

One (1) secondary pump tank with a working capacity of 43.5 m3, equipped with duplex
submersible effluent pumps (Liberty model FL62M-2) each with a capacity of 2.5 L/s at 15.2 m

Page 4 - NUMBER 7601-BS9LEC



TDH, discharging to the sand filter described below;
Supplementary Treatment Systems
® Phosphorus Removal
® One (1) 680 L phosphorus removal chemical storage tank and one (1) metering pump (ProMinent
model CNPb-0309) rated for 0 - 13.0 L/h, equipped with secondary spill containment, providing
dual point dosing at the flocculation tank and upstream of the tertiary filter;
Tertiary Treatment System

e Sand Filter

® One (1) 1.2 m diameter x 4.5 m continuous, upflow, deep bed, granular media filter cell (Parkson
DynaSand EcoWash model DSF, 12FT2, DBTF, FRP) with a rated capacity of 195.8 m3/day,
equipped with an intermittent backwash system, discharging the effluent to the final effluent
pump tank described below and the filter backwash to the offline secondary storage tank
described below;

® One (1) air compressor;

e Final Effluent Pumping Station

® One (1) final effluent pump tank with a working capacity of 50.0 m3, equipped with two (2)
demand-dosed submersible effluent pumps (Myers ME150, 1.5 hp) each with a capacity 4.2 L/s
at 18.6 m TDH (one standby), discharging to the disinfection system described below via a 75
mm forcemain;
Disinfection System

® Two (2) UV disinfection units (UV Pure Technologies Inc. Hallet model 30-1.5") each with a
capacity of 136.8 m3/day, discharging to the final outfall described below;

Final Effluent Flow Measurement and Sampling Point

® Flow measurement device (Endress+Hauser model ProMag 10-LD50) at the outlet of the
disinfection system;

Sludge Management System

® Sludge Storage

® One (1) offline secondary sludge storage tank with a working capacity of 73.5 m3, receiving

Page 5 - NUMBER 7601-BS9LEC



sludge from both the secondary clarifier and the tertiary filter, discharging supernatant to the
primary sludge storage tank described above;

Final Effluent Disposal Facilities

® 75 mm forcemain from the disinfection system, extending approximately 200 m off-shore into
Buckhorn Lake;

including all other mechanical system, electrical system, instrumentation and control system, standby power
system, piping, pumps, valves and appurtenances essential for the proper, safe and reliable operation of the
Works in accordance with this Approval, in the context of process performance and general principles of
wastewater engineering only;

all in accordance with the submitted supporting documents listed in Schedule A.

For the purpose of this environmental compliance approval, the following definitions apply:

1. "Annual Average Effluent Concentration" is the mean of all Single Sample Results of the concentration of
a contaminant in the Final Effluent sampled or measured during a calendar year, calculated and reported as
per the methodology specified in Schedule F;

2. "Annual Total Effluent Loading" means the value obtained by multiplying the Annual Average Effluent
Concentration of a contaminant by the cumulative total Final Effluent discharged during the same calendar
year;

3. "Annual Average Daily Influent Flow" means the cumulative total sewage flow of Influent to the Sewage
Treatment Plant during a calendar year divided by the number of days during which sewage was flowing
to the Sewage Treatment Plant that year;

4. "Approval" means this entire Environmental Compliance Approval and any Schedules attached to it;

5. "BODS" (also known as TBODS) means five day biochemical oxygen demand measured in an unfiltered
sample and includes carbonaceous and nitrogenous oxygen demands;

6. "Bypass" means diversion of sewage around one or more treatment processes, excluding Preliminary
Treatment System, within the Sewage Treatment Plant with the diverted sewage flows being returned to
the Sewage Treatment Plant treatment train upstream of the Final Effluent sampling point(s) and
discharged via the approved effluent disposal facilities;

7. "CBODS5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured in
an unfiltered sample;

8. "Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes of
Part 1.1 of the EPA;

Page 6 - NUMBER 7601-BS9LEC



10.

11.

12.

13.

14.

15.

16.

17.

18.

19.

20.

21.

"District Manager" means the District Manager of the appropriate local district office of the Ministry
where the Works is geographically located;

"E. coli " refers to coliform bacteria that possess the enzyme beta-glucuronidase and are capable of
cleaving a fluorogenic or chromogenic substrate with the corresponding release of a fluorogen or
chromogen, that produces fluorescence under long wavelength (366 nm) UV light, or color development,